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UN38.3 Test Summary
UN38.3 RIHEE

Name of samples

Li-ion Polymer Battery

FEih 4 5 HE T RS
Model/ %! = JH 902035
Ratings/4ii & 241 3.7V, 500mAh, 1.85Wh
Trade mark/ftr N/A
Appearance Prismatic and Silvery gray
B A WAL AR K (5,
Dimensions/JX~f 9.5mm(T)x20.5mm(W)x38.0mm(H)
Mass/Jii & Approx./%] 12.5g
Lithium content/# & & N/A
Battery type Single cell Lithium ion battery
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Manufacturer DONGGUAN JUHE NEW ENERGY CO., LTD.
il 3& r ARSET RGBT RE U A IR 7]
A3 Building, HanTong Industrial Park, Rome Road, Rome Village, QingXi Town,
Manufacturer address ) .
DongGuan City, GuangDong, China
Contact Hiy ik s o . _
: _ REETIHEREY A 0 POE Tolk b 3A #x
information Tel. /Mg | 13392395563
3 P R A —
o Email/fiF5 | 408719723@qq.com
. Web/ME | http://www.juhexny.com/
Testing Laboratory Guangzhou CP-UP Certification Technology Service Co., Ltd.
For g EAr LN %N & e NG
] No.1, Aigang 7th Lane, Yunxing Zhukeng Village, Shigiao Street, Panyu District,
Testing address )
Guangzhou, Guangdong China
Laboratory ik . P " .
nformation I"RAMHEEX TR s BRI ERNtE 1S
o Tel./MLi% | 86-020 3112 7037
Ko 26 T 2 —
N Email/fif4 | info@cp-up.com
o Web/P1E | www.cp-up.com

Page 1 of 2 pages




©

=PEIAME  File No.: DGJH20200320TS02 R P
Clause Name of test Testing standard Test result
St KI5 42 R KA K45
Altitude simulation Pass
38.34.1 R iy
Thermal test Pass
38.3.4.2 BRI it
Vibration Pass
38.3.4.3 o
I3 @it
38344 Shock UNITED NATIONS Recommendations on the Pass
e it TRANSPORT OF DANGEROUS GOODS it
Manual of Tests and Criteria Sixth revised
rI]ExternaI _ edition Amendment 1 (ST/SG/AC.10/11/Rev.6/ Pass
38.3.4.5 S &:Qé;’lrﬁcg” Amend.1) Section 38.3. it
HP AL o
WA 1 €Ok T e e e s i 1 2 15 ik A A
Impact FHEY FHABITRIEIE 1 N/A
38.3.4.6 fi il (ST/SGIAC.10/11/Rev.6/ Amend.1) % 38.3 {7 AiE
Crush Pass
A it
Overcharge Pass
38.3.4.7 .
TR it
Forced discharge Pass
38.3.4.8 SR it
38.3.3(f) N/A
38.3.3(g) N/A
The tested samples meet the requirements of test items of the UNITED
NATIONS Recommendations on the TRANSPORT OF DANGEROUS GOODS
Conclusion Manual of Tests and Criteria Sixth revised edition Amendment 1
ZEis (ST/SG/AC.10/11/Rev.6/ Amend.1) Section 38.3.

R AT SRS B OCT s s i g W iR Fbs e ) 2N 1E1ThR
f&1E 1 (ST/SG/AC.10/11/Rev.6/ Amend.1) #f 38.3 51K ER,

Test report number

R Gy DGJH20200320UNO02
Test date 2020.03.20~2020.04.07
R 5 Tea\
Date of test report £020.04.10
TR 5 R FI y-up %
5 5
Signature and Title . Leo Zhi Issued date 020.04.10%
ZHEHR Technical director R HY
HARfGA

UN38.3 Test Summary Unit
UN38.3 {56 Mt 2 Hh A L fir

Guangzhou CP-UP Certification Technology Service Co., Ltd.
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